
NORDEN 901 EXPEDITION 2023 <2023><EU><F2803W2>
SIDE / CENTER STAND

62365

Pos Part Number Description Additional Text Quantity

1 63503423000C1 Side stand 1.00

2 90103029000 MAGNET HOLDER L-PART 1.00

3 62503027200 Screw for side stand M10x31.2 1.00

4 61003024000 SPRING L=116 MM 05 1.00

5 93511045000 SWITCH SIDE STAND L-PART 1.00

6 6350302610033 Side stand bracket 1.00

7 0738050202 Lens head screw ISO 7380-M5X20 2.00

8 63503028010 Special screw side stand sprin 1.00

9 64103001099 racket side-stand-cable 1.00

10 0018050103S Oval head screw DIN 7985-M5x10 2.00

11 63503016040C1 Main stand console right 1.00

12 0035100309S AH collar screw M10x30 ISA45 ONLY FOR ADVENTURE R 2.00



20 63503916344C1 Center stand ADV-R cmpl. 1.00

21 0025080306 HH collar screw M8x30 1.00

22 0770180020 o-ring 18.00x2.00 NBR70 4.00

23 63503922107 Center stand brace plate, 2 2.00

24 63503028020 Special screw, stand spring 1.00

25 63503922050 Center stand cross pipe 1.00

26 0800001100600 Spacer, 10.5x18x6 2.00

27 07089080002 Washer ISO 7089-8-200HV-A2 2.00

28 58303070100 BUMP RUBBER M8X25MM 1.00

29 0934080003 Hexagon nut DIN934 M8 1.00

30 63503922000 Center stand ADV-S 1.00

31 63503020150 Center stand spring retain. br 1.00

32 60303030100 SIDESTAND SPRING L=118MM 3.00

33 0035100509S AH collar screw M10x50 ISA45 ONLY ADVENTURE R 1.00


